Manufacturer Code SY Zhizhan (SYM) TSB70 V4.1

SPARE PART CATALOGUE | TSB70

DRIVING SYSTEM ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY
A - Assembly A 3797 Driving System Assembly Complete Assembly
1 W090031 Black Handlebar Grip,Right 1
I | 3 3987 W060009 Throttle Cable 750+115mm 1
2 = 10 4 7170 W070077 Steel Handle Bar 1
x 8 7 5 7016 W110089 Front Brake Lever 1
@‘ . ' 9 6 3906 Stop Switch 1
v ST\(‘ ) s v 7 ‘W090030 Black Handlebar Grip, Left 1
AN — M 8 J450024 Plastic Belt 1
~ 9 W430193 Padding Foam 1
11 10 W431729 Padding Cover 1
— — , 28&11 3699 W090021 Throttle W/ Limit Screw 1
Pt \ 4 - &
2 @ l\’c S A 3 4 t
@ W
’ A 6
FRONT DRUM BRAKE POS. PART NO. ERP CODE ENGLISH NAME Qry
A - Assembly A 3798 Front Drum Brake Complete Assembly
1 W451411 Front Drum Brake Cover 1
| 1 1-1 W450225 Front Drum Brake Pads 1
2 W060038 Front Drum Brake Cable 780+92 1
T
i 1 B8
LS iy
y  bal (D
i i
9
REAR DRUM BRAKE POS. PART NO. ERP CODE ENGLISH NAME QTY
A - Assembly A 3799 rear drum brake Complete Assembly
1 W451412 rear drum brake cover 1
I 1 1-1 W450225 rear drum brake pads 1
2 J020003 washer 220 1
W120073 rear drum brake cable 1
4 J420002 cotter pin 1
. i ’
' A
1-1
s “
o = : . i
1 9 4
3
FRONT FORK SUSPENSION POS. PART NO. ERP CODE ENGLISH NAME QTY
A - Assemb|y A 3800 Front Fork Suspension Complete Assembly
| 1 W140148 500mm upside front fork 1
1 2 W140149 500mm right upside front fork 1
3 W440003 front fork bracket 1
N 4 J400001 M6*12 Flange bolt 1
1
K
¢
Y S 3
lo
v, 4




BAR/FORK CLAMPS POS. PART NO. ERP CODE ENGLISH NAME QTY
A'Assem bly A 3802 Steering Complete Assembly
| 1 W150156 Steering column system 1
| |
[} ~
(@ o &= )
o @
FRONT TYRE ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assemb|y A Front Tyre Complete Assembly
| 1 3804 W180085 Front tire assy. 1
! 1 1-1 W452301 Outer tire 1
5 | 1-2 W452302 Inner tube 1
3 . 1-3 W451031 Lining belt 1
v v 2 2 7630 W190234 Front wheel assy 1
@~ | 2-1 W450208 Black steel rim 1
Y ) = 22 W450193 Spoke assy.-outer 14
ﬂf 2-3 W450195 Spoke assy.-inner 14
¢ 24 W450912 Black hub 1
i ‘(/ o\ 4 3 W040035 bush 1
"4 it \g/} i 4 7525 W030020 front wheel axle 1
\\& < ! 5 J070006 Fange locknut 1
Nt
REAR TYRE ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assem bly A 3805 Rear Tyre Complete Assembly
| 1 7421 W180021 Rear Tire Assy. 1
1 1 1-1 W180114 Rear Tire 1
1-2 W450860 Inner Tube 1
1-3 W451031 Lining Belt 1
2 7710 W200W48 Rim Assy. Rear Wheel 1
21 W450206 Black Steel Rim 1
v _o' 2-2 W451931 Spokes-Inner 16
8 7 . } 23 W450924 Spokes Outer 16
o ) 2-4 W452211 Rear Wheel Hub 1
) Yy 3 ‘W130022 Rear Brake Disc 1
s Vv 4 W450030 Rear Brake Disc Bolt 4
) . PPy 5 W040066 Flat Bush 1
- / . W040074 Bush 1
ta N 8 7701 W030035 Wheel Axle 4
: ¢ 9 J450003 Lock Plate 2
10 ‘W350006 Rear Sprocket 1
7 7044 W340025 CNC Chain Tensioner 2
12 J050004 Nut 4
13 J070009 Flange Nut 1
14 J050004 Nut 1
15 J010002 Spring Washer 1
16 J020004 Washer 1
17 W440175 Rim Lock 1
FRAME POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assem b|y A 3806 Frame Complete Assembly
| 1 L060286 frame assy. 1
[ } 1 2 J070003 M8 flange lock nut 2
3 J390019 bolt 1
N 4 J390020 bolt 1
p e 5 J350016 screw 1
8 7 W340030 rubber chain roller 1
) A £ N 6 ‘W010001 bearing 2
= A : 7 W040005 bush 1
2 ' S \
’ & A @ 5 6
R i )
SWINGARM POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assembly A Swingarm Complete Assembly
| 1 3807 L060159 Black triangle swing arm 1
1 1 2 3978 chain 428x80L 1
21 W450025 chain slick 1
A A 3 J060001 M6 Flange nut 2
4 7506 W340062 chain guide 1
2 > < 21 5 J020004 ©6*18*1.5mm washer 2
Q) 6 J350011 M8*20 Screw 2




«38 14-»§ — 7 W340038 Black chain slider 1
. 1> 3 8 J400002 M6x16 Flange bolt 3
J ) O " 9 ‘W030010 M10*195*1.25 swing arm axle 1
b o3V ¢ o 10 J070004 M10*1.25 Flange nut 1
7 & « 11 4020004 GB97.1-85 washer 2
10 > SN as ‘4 25 12 J010002 GB93-87 ®8*13*2 spring washer 2
< 3 Vi omlY 13 W010002 6000Z bearing 2
5 «—>5 « 4 14 W040022 $10.2*22.5*H20 bush 2
D AP 15 W340043 DB70 Black chain guard 1
REAR FORK SUSPENSION POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assemb|y A 3808 Rear Shock Complete Assembly
1 1 W360084 Rear shock 'DB70 L=255 1
| 2 J070004 M10x1.25 Fange locknut 2
3 ‘W030001 @10x45x1.25 Flange bolt 2
2 ¢ 7 1
N~
7
4 /
9 —2
¢ 3
FOOT BRAKE PEDAL POS. PART NO. ERP CODE ENGLISH NAME Qry
A-Assemb|y A 3809 Foot Brake Pedal Complete Assembly
| 1 W330071 black brake pedal 1
1 2 W050001 D13*P2.4*H24*10 rear brake spring 1
3 J020014 ©15x¢930x2.5 flat washer 1
4 J420005 2.5x30 cotter pin 1
~
= -
= ~
1
-
1 - /
YX ENGINE POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assembly A 3810 Engine Complete Assembly
| 1 W250688 silver HD70 engine 1
| 11 W450725 Intake pipe 1
1-2 W450360 M6*20 Engine bolt 4
1-3 W450533 Intake pipe gasket 1
1-4 W450532 Insulating gasket 1
1-5 W450722 Chromed start lever 1
1 - 1-6 W450723 Chromed gear shift lever 1
2 3679 3679 Stator Fenghong 70 / 110 / 125 Kick Start
1
FRAME PART ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME Qry
A-Assembly A Frame Parts Complete Assembly
| 1 3811 W300006 Black steel engine protector 1
1 2 J390010 M8*35 Flange bolt 2
3 J400002 M6*16 Flange bolt 2
4 J420017 @7.8*42 Hinge pin 2
= ) 5&6 7091 W050015 Footpeg spring 920 * ¢2 * H8 * 4 laps 1
’ - o"'( 7 J420004 Cotter pin 2.5*24 2
L / 8 W320051 Black stainless steel left footpeg 1
4 0 . Y« 9 ‘W320052 Black stainless steel right footpeg 1
3 o " F$)) 10 W310027 Back footrest bracket 1
! 11 J350012 M8*25 Flange bolt 2
6 o - 12 J020004 ©8*16*1.5 washer 2
. / R ! o &) 13 J010002 Spring washer 2
3 14 J060004 M10*1.5 Flange nut 1
/ step washer
15 J450041 'M10 * 30 * 1.5 8.8 grade 1
16 7708 W310123 side stand L=160 1




17 ‘W050017 side stand spring @15 * 2.5 * H40 * 16 laps 1
CARBURETOR POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assembly A Carburetor Complete Assembly
| 1 7036 Mikuni 19mm Carburetor 1
1 2 7709 P35 airbox fliter 1
2-1 J450011 Hoop 1
H 4 1 3051A Remote Fuel Switch 2
5 1 7099 Stone Fuel Filter
v
1 N e
L s
Q
Q
MUFFLER POS. PART NO. ERP CODE ENGLISH NAME QTy
| 1 7284 Exhaust system 1
1 1-1 Muffler 1
2 J390010 Flange bolt 'GB5789-86 M8*35 1
3 J070003 Locknut '90309-KV8-8400 M8 2
4 J070002 Locknut 90301-KRS-8300 M6
2
A
1
5
4 i ®)
ELECTRIC ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTYy
A-Assemb|y A Electrical Complete Assembly
1 1 3055 Wire harness 1
I 2 3839 cl 1
3 3255 Ignition coil 1
4 J390004 Flange bolt M6x20 S8 1
TANK POS. PART NO. ERP CODE ENGLISH NAME QTy
A-Assem b|y A 3794 Tank Complete Assembly
I 1 3794 Fuel tank assy. 1
1 2 W450004 Fuel tank tap 1
3 W400009 Rubber washer 1
4 3052 W380015 Fuel cap 1
5 W380022 Breathing valve 1
6 J450020 Oil pipe clip 1
7 J450021 Qil pipe clip 1
8 J400010 Flange bolt M8*25 1
9 J020006 Flat washer@8x(28x1.5 2
10 W400006 Rubber bush ®10*24*3+21*3*H15 1
1" W400007 Rubber washer 1
PLASTICS POS. PART NO. ERP CODE ENGLISH NAME Qry
A-Assemb|y A 3934 Plastics Complete Assembly
| 1 3975 Seat 1
1 2 W390005 White number plate 1
3 W390056 Red front fender 1
4 W390057 Red front left cover 1
5 W390058 Black rear left cover 1




6 ‘W390061 Black rear right cover 1
7 W390059 Black rear left cover 1
8 W390062 rear fender 1
9 J400004 Bracket M6*25 2
10 J020003 washer ¢6*@18*1.5 4
1 W040005 space ¢8*¢12*13 2
12 J060001 nut M6 5
13 J400002 bolt M6*16 1
14 J400001 bolt M6*12 2
15 J230010 bolt M6*16 2
16 J230009 bolt M6*12 2
17 W400005 Rubber washer 2
18 W400003 Rubber block 1
19 J100003 Tapping screw ST4.2*16 7
20 J020002 washer ¢6*¢12*1.5 6
21 J100001 Tapping screw ST4.2*12 2
22 3774 Front and Rear Mud Guard Complete Assembly
STICKER/DECALS POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assembly A 3931 Sticker Complete Assembly
| 1 W431724 sticker JK15052-1 1




